From Science to Solutions

SEPTEMBER 2010 MONTHLY REPORT
FOR GROUNDWATER TREATMENT
O&M ACTIVITIES AT THE
CLAREMONT POLYCHEMICAL SUPERFUND SITE
OLD BETHPAGE, NASSAU COUNTY, NEW YORK

Prepared for:

United States Army Corps of Engineers
Kansas City District

Contract No. W912 DQ-07-D-0044 Task 0001

Prepared by:

Science Applications International Corporation
6310 Allentown Boulevard
Harrisburg, PA 17112
(717) 901-8100

Prepared: October 5, 2010

Science Applications International Corporation
6310 Allentown Boulevard / Harrisburg, PA 17112 / tel: 717.901.8100 / www.saic.com



TABLE OF CONTENTS

Page

ACRONYMS AND ABBREVIATIONS . ....oooeeeeeietiieteeteeteeeeeteeeeeeeeeeeeeeeeeeeeeeeseseseeseseeseeeeesees Preceding Text
[...]
Corrective Maintenance Performed:
Rotated V-GAC back to #1

Verbal/Written Instruction from Government Personnel;
Received word from DESA Lab that there was a problem with the temperature of the PD samples

Inspections Performed and Results:
Daily site safety inspection performed — no new issues observed.
Comprehensive site inspections completed

Record of any tests performed, samples taken, and personnel involved:
Plant sound i{evel monitoring was completed — high noise levels at ASF pump 3

Available Analytical Results:
No new data available

Calibration Procedures Performed:
Sound level meter was calibrated and logged onto work sheet

General Remarks:
The plant operation has been very stable. Influent and effluent flows have been steady at 372 gpm
in and 392 gpm out. Injection well levels are steady.



Various document tasks are underway including extended budget, RFA for electrical work and
contract (RFQ) for electrical work.

James Jackson (JSJ) was out, Peter Takach (PET) was on site.

TR0 ed—

Plant Manager Signature: Peter Takach, September 13, 2010

Attachments:
Daily Operating Log
Daily Site Safety Inspection Log
Sound Level Monitoring Worksheet
Sign In Sheet

ce: SAIC Program Manager
USACE Project Manager
File



operaor: L ACAC I

'QUIT 0°L T WAILT WFERAITING LUG (Revised 1-21-10)

Day: F‘qﬂ

Date: q 1OV

Time: ’_-} . SS

Doc, No.: CPS-Form- 008

PLANT INFLUENT FLOW (GPM) [ PLANT EFFLUENT FLOW (GPM)
TRAIN 1 TRAIN 2 TOTAL ! PUMP SYPHON METER (X 10,000) GALs
R 1920 | <1 =] Mer 29730 TS
Extraction Signet TOTAL EXTRACTED GALLONS ( HM! - Flow Data) Motor System
Wells Flow Meter {12:00 am to 12:00 am) Amp Operating
Total Volume . T-1 T-2 _T-3 T-4 Load Hours
EW-1 SEUAT | Wy | N N\ \ M [R50
EW-2 AMIBT 1810\ N N\ N\ S99
EW3 234 ] 1871840 N\ N N N\ LI\SS
Injection Water Level | Signet Meter Signet Meter |Observations and Comments
. Wells ft. AMSL (HMI) Flow Rate Total Volume
IW-1 L2 Av. 4 BB
W-2 L 24,.Q Qg Ui ™K
W-3 S0 M 1o 26 212
w4 £330, By A Ao
Process System Motor System Pressure Gauges
Pumps Operating Amp Suction Side | Discharge Side
Hours Load Ps! PSi COMMENTS
INF 1 1M US N [T 2.8 11
INF 2 1952 oL —
INF 3 21 80 23 T
ASF 1 QYL ) 3
ASF 2 Yriso oL —
ASF 3 Loeq (@) )
GAC 1 A o AR
GAC 2 YOO Ol_ —
GAC 3 31489 (@] (&5
. [RECT N S5 -
“IREC 2 o\ S —_
INJ 1 LieBny .S 2
INJ 2 BN Qq 2
INJ 3 — MNLS ~—
SUMP —_— — -
BLOWER ERw™ N _ F—
INLET OUTLET System Probe Lab Meter
GAC #1 (PS) o g pH DAILY WEEKLY
GAC #2 (PS1) i L ¢ Reactor Tank 1 .32 Yok
AIR DRIER (PSI) [T — Reactor Tank 2 5.5¢
: AS. Feed o™
AS Blower (H,0") = PLANT DISCHARGE - pH
Air Temp (°F) 57 =7 [PLANT DISCHARGE - Temp, d
Water Temp (°F) | — So
[V-GAC #T {H0% oL — :
V-GACR (0] .o .0 [SAND FILTER DEPTH TO WATER (INCHES)
Measurement 1]Measurement 2
Additioral comments: AM If needed
Treat. Train 1 158 |
PTreat. Train 2 1D !
NM = Not Measured NIS = Not in service
OL = Off Line
: $B = Standby
Supervisors Slgnatur;m N_L Date C? —fQ— R

Jan, 21, 2010
Rev..J



, DAILY SITE SAFETY INSPECTION
CLAREMONT POLYCHEMICAL SUPERFUND SITE (Revised 082207)

DATE: -0 19

Check all areas, process systems, and equipment for general unsafe conditions.

This is to include but is not limited to the observation of leaks, nnise, abnormal function.

Chemical Feed Skids
POLYMER
CAUSTIC '
POTASSIUM PERMANGANATE
HYDROCHLORIC ACID _

Process Tanks
EQUALIZATION
TREATED WATER
REACTORS
CLARIFIERS
SAND FILTERS
CARBON VESSELS (liq)

Process Systems
INFLUENT
SLUDGE SETTLER
RECYCLE
AIR STRIPPER FEED
CARBON FEED
INJECTION

Floor and General Work Areas

SLIP, TRIP, & FALL HAZARDS

SHARP EDGES
'PINCH POINTS |,
OTHER HAZARDS

Air Compressor
TANK
AFTER COOLER
AIR DRIER
MOTOR & COMPRESSOR

Air Stripper
COLUMN
BLOWER & BELTS
CARBON VESSELS

Notes and Comments:

Pumps Valves  Tanks COMMENTS (inchude araas of leaks)
\
A\
\ -
Valves  Tanks COMMENTS {inchude areas of leaks)
— .
L 8]
L D
— Dic
1 O
L D
Pumps _Valves  Tanks COMMENTS (include areas of leaks)
[Vl B Pt s 0]
L [ L~ O\
[ - L Sic
L L — X_InElucnia Tb #2 (v
— [ Py Qe
s

Genera Conditions and Cormments

SR WNET

Ol

|
e

[

General Conditions and Comments

Oflﬁ— Liedy2

\

\

General Conditions and Comments

SIGNED:

o 1

Doc. No.: CPS-Form-008

| paTE: §—(d-(Q

R August 22, 2007
. Rev.: C



Science Applications International Corp.
Claremont Polychemical Site
Old Bethpage, New York

Operations and Maintenance Document

SOUND MONITORING WORK SHEET

Day CRADAA

Date ST 19, 2,010

Instrument ID Q-2 ¥

Battery Check D

Calibration Check (]

Inspector A AU

Area Reading (dB) Conditions
Office b-Lu Dol ok
HVAC Mezzanine ——
Clarifier Mezzanine M- Go
Injection Pumps (at motors) | Mi,-1& . ~
AS Feed Pumps (at Motors) | G -9 3 LE S o0 e o (OF;
Air Compressor Station OFE Lo ‘ PousTo S3b
Air Stripper Tower Area 1078 '
AST Blower S - B8 &
Paved Area bZ- MO | Deeveadml kot plac Ravet-
Shop 12-71
Comments and Observations:
/""‘\,

/c

A

(Xe =

NM - Not Measured

Document No.:

Date of Issue:

Revision Level:

CPS-Form-015

July 9, 2010 F

Page 1 of 1



800Z ‘€ uew
bIG-uno4-g49 oN 30g

_\\\.l )/,

Z

; FONOYD "D QuvHOI

.\:\.
v
=

NOSMOVI 'S SNV

S/ IVIO [ mt | g AT

HOWYVL '3 ¥313d

I

-

c_ ﬂrll.ll e

[ Nosvay

| Lno | NOSVay | Ni | FUNLYNODIS |

3WVN |

Y001~ 3Llvd

P07

133HS Ni N9IS 33A0TdNS
ALIS ANNJUAdNS TYOINTHOATOd AINOWINY 1D

JlvVS



DAILY QUALITY CONTROL REPORT
Q&M OF GROUNDWATER TREATMENT SYSTEM
CLAREMONT POLYCHEMICAL TREATMENT SYSTEM
OLD BETHPAGE, NEW YORK
Contract No. W912 DQ-07-D-0044-0001

Day: Monday
Date: 09-13-10

Weather Forecast (am): Rainy and cool. Temperatures are to range from 60-72-62°F. Wind is 5-
12-10 mph from NNE-SSE. Relative humidity is 90>70% with clearing expected by mid morning.

Total Gallons Processed for Day: 574,388 gallons
Plant Operating Hours: 24.00 hrs. Total Downtime: 00:00 hrs.

Reason for Downtime:
No downtime required

Significant Operational Problems:
None

Corrective Maintenance Performed:

Cleaned, calibrated and adjusted process pH electrodes
Worked on Horiba water quality meter

Re-attached tubing to VGAC-1 outboard meter

Verbal/Written Instruction from Government Personnel:
DESA Lab said they could accommodate additional samples from Claremont's PD.

Inspections Performed and Results:
Daily site inspection performed. No new issues to note.

Record of any tests performed, samples taken, and personnel involved:
Performed plant air monitoring task — no emissions observed

Plant discharge pH and temperature recorded.

Re-sampled the PD as per monthly PD sampling protocol

Available Analytical Results:
No new data available

Calibration Procedures Performed:

The lab pH meter was calibrated. The lab PID meter was calibrated.
Process pH electrodes were calibrated

Horiba water quality multimeter was calibrated

General Remarks:
Plant flows into and out of the plant have been stable. The plant discharge averaged 392 gpm for
the period while the influent was 372 gpm. The injection well levels have been steadily.



Last week’s monthly PD samples were received with high cooler temperatures. It was decided to
resample and resubmit. This was completed. The cooler was packed and shipped

James Jackson and Peter Takach were on-site.

- ’2@ b\,&mt‘{/&

Plant Manager Signature: Peter Takach September 14, 2010

Attachments:
Daily Operating Log
Daily Activities Summary Report
Daily Site Safety Inspection Log
Air Monitoring Log
Sign In Sheet

cC: SAIC Program Manager
USACE Project Manager
File



Table 8-2 - DAILY OPERATING LOG (Revised 1-21-10)

Operator:\j ‘J(KT.&SO)\] Day: MM d,a_m\ Date: Ol -3?) -1 Time: 052..0
PLANT INFLUENT FLOW (GPM) PLANT EFFLUENT FLOW (GPM)
TRAIN 1 TRAIN 2 TOTAL PUMP SYPHON METER (X 10,000} GALs
1 oo Yool 2727 22, & 22336
Extraction Signet TOTAL EXTRACTED GALLONS { HM! - Flow Data) ‘Motor System
Wells Flow Meter {12:00 am to 12:00 am) Amp Operating
Total Volume T-1 T-2 C T3 T-4 Load Hours
EW-1 DBIS6L 1 1909] 13160l 160270] tellp) T~ . D10y
EW-2 LI5S0 TR gl TEICLO[ 1TOLIO[ Te0 2D AT 2
EW-3 2379911 198960l VELZTOl VSV | 161280 I _Ligod]
Injection Water Level | SignetMeter | Signet Meter |Observations and Comments
Wels _ jnavsLmy| FlowRate | Total Volume | T€mp i) o6 \ag KT AIAD | -
W1 1622 1" S18&114 o C _
IW-2 12 12 Gz G272 Plan 2ant Llein movez The Weekt
IW-3 15k 1o &HUZQ% ,
IW-4 D05 on S 2030 enod .
Process System Motor System Pressure Gauges
Pumps Operating Amp Suction Side | Discharge Side : '
Hours Load PS! PSI COMMENTS
INF 1 LH G NN -5 !
INF 2 G52 ) A X5 DTAAINRG
INF 3 2 S L S 1) -
ASF 1 STPXTE O >
ASF 2 Y eSsD N3 ) STAND— 1A\
ASF 3 w257 O ) i
GAC 1 uusy el [
GAC 2 UrO1 G =P A STANMD — i
GAC3 NI, i S '
REG 1 21933 P . N
REG 2 20742, b [
iNJ 1 LU & [ )
INJ 2 Y SBI09 e 21
INJ 3 — MNIS NIS NN ZAVTe S
SUMP - ] -
BLOWER . \[/
INLET QUTLET System Probe Lab Meter
GAC #1 [PSI) I [ pH DAILY WEEKLY
GAC #2 (PS]) 7 1< Reactor Tank 1 £.35 6O0L IS
AR DRIER (PS]) oL oL Reactor Tank 2 5.2 TR
. AS, Feed TS L32.) l'slq
AS Blower (H,0") (s ; PLANT DISCHARGE - pH (, =21
Air Temp (°F) Y 2¢ PLANT DISCHARGE - Temp. 1L
Water Temp (°F) S 157 = '
V-GACH (H0T| ~ 4 G-l ) .
V-GAC #2 (H,07) O1 [o SAND FILTER DEPTH TO WATER (INCHES}
Measurement 1] Measurement 2
Additional comments: . AM If needed
Treat. Train 1| J3%!
Treat Train2° | 3 !
NM = Not Measured NIS = Not in service
OL = Off Line
' SB = Standby
Ty
Supervisors Signature:’—P ¢ CL-&_..(L Date ﬁ — 1 Lf- Iis)

Dog. No.: GPS-Form- 008

Jan, 21, 2010
Rev..J



DAILY ACTIVITIES

SUMMARY REPORT

CLAREMONT POLYCHEMICAL SUPERFUND SITE
OLD BETHPAGE, NEW YORK

OPERATOR: <) U(LJCSC)J\)

patE: 1310

LISTING OF OPERATIONS ACTIVITIES

EQUIPMENT/MATERIALS USED

1

© LJC:)']T_ EA)

2 Qo MoemMInG TEMmD &2 L

3)

o

s Coomple]

4)

- Wleekly Y Fr Tem i oo

S)

-~ PD WIGS Qf;d.bgf_; bed —al

e MOoanTOR ) ne, W las Dond

is) .
n > Howvbe Wias Gglheoten - o wias Teskeo © S|
8) Well. T Zanv Binne BEor . 30 Mins — 1her) Tomdh

PECaome \riractic . .

10)

1) *rzegcqmbir’r{ e yondthily

f <Orvndle €

LISTING OF MAINTENANCE ACTIVITIES

EQUIPMENT/MATERIALS USED

1

2)

3)

4)

5)

7)

€

9)

10)

11)

IDENTIFIED PROBLEMS AND RECOMMENDED ACTIONS

1)

m Q-1

Doc No.: CPS-Form-007

Mareh 3, 2008
Rev, B



DAILY SITE SAFETY INSPECTION
CLAREMONT POLYCHEMICAL SUPERFUND SITE (Revised 082207)

DATE; G_1-10

Check all areas, process systems, and equipment for general unsafe conditions.
This is to include but is not limited to the observation of leaks, noise, abnormal function.

Chemical Feed Skids

Pumps  Valves  Tanks COMMENTS (include areas of iezks)

POLYMER N~
CAUSTIC - N
POTASSIUM PERMANGANATE ELONVNEC
HYDROCHLORIC ACID

Process Tanks Tanks COMMENTS (inctude areas of leaks)
EQUALIZATION - Ol
TREATED WATER v Ol
REACTORS Ve o'
CLARIFIERS P Co
SAND FILTERS v O
CARBON VESSELS (lig) Ve OL(’\

Process Systems Pumps Valves Tanks COMMENTS (include areas of esks)
INFLUENT - v [=1%4
SLUDGE SETTLER L L o L OK_
RECYCLE Ls f e 0 K.
AIR STRIPPER FEED L L v OF
CARBON FEED v
INJECTION v

Floor and General Work Areas
SLIP, TRIP, & FALL HAZARDS

General Conditions and Comments -

Lecs wingen, Gl =l rame

SHARP EDGES NOME
PINCH POINTS MrAnE
OTHER HAZARDS MNONE
Air Compressor General Conditions and Comments
TANK M T
AFTER COOLER YN
AIR DRIER SEQIICE
MOTOR & COMPRESSOR
Air Stripper General Conditions and Comments
COLUMN Vir.Y4
BLOWER & BELTS by,
CARBON VESSELS [

Notes and Comments:

SIGNED:

DATE: 114 —/O

?Jc& de T

August 22, 2007
Doc. No.: CPS-Form-009 - Rev.: C



- AIR MONITORING LOG
CLAREMONT POLYCHEMICAL SUPERFUND S!TE

. ) ‘b'!?’)p
1% 9—“4
Ss;mpler A . dackson) Date G- q-ip
Calioration Standard(s) "} (50 PPM_\_TROLRGTLENT
Post-cal Readings CILL e\ 1D DOM
Location | _Reading (ppm)
CONTROL ROOM ‘
Laboratory ' £~
Bathroom 0.0
Office ' D.O
PLANT
influent Area . 0.0
Sludge Storage Area OO
Sand Filter Area ' .0
Air Compressor Area o0
: Sludge Press Area OO
EXTERIOR ’
- Storage Tanks -0
Upper (South West) Lot 0.0
Lower (South East) Lot DD
Alr Stripper Area 0D
Back (North) 0.0
. GAC VESSELS ‘ .
[~ #1 Influent O.0
. #1 Effluent -0
L #2 Influent . (878
#2 Effluent O

a—i’

Comments: 1 1D\ Jas C.u[ bf‘ai’?{: =By2 MONITORING L /A
Lowmoleted

2

March 3, 2008
Rev. B

Doc. No.: CPS-Form-006



8002 't yaep
bio-uno4-gd43 roN 0eQ

-t

A/
\ |~ ; JONOYD "D QuvHIIY
RO\ KT Oy | T2 ST 3R 7 OSAIO T NOSHIVI S SIAVE

e} : \ >
\m _\M.m IS —A \dﬁthﬂafv HOWMVY1 '3 ¥313d
[~ Nosvay [ 1IN0 [ NOSVay | NI | TANLYNOIS _ JIVN ]
Qr<i-rn 3iva

NOW

133HS NI NOIS 33A0TdINZ
31IS ANNA¥AdNS TVOINIHOAIOd LINOWINVTD

olVS



DAILY QUALITY CONTROL REPORT
O&M OF GROUNDWATER TREATMENT SYSTEM
CLAREMONT POLYCHEMICAL TREATMENT SYSTEM
OLD BETHPAGE, NEW YORK
Contract No. W912 DQ-07-D-0044-0001

Day: Tuesday
Date: 09-14-10

Weather Forecast (am): Mostly sunny, cool, and damp. Temperatures are to range from 60-78-
58°F. The wind will be from the WNW-NW at 3-13 mph. Relative humidity is 45-50% with little
chance of rain.

Total Gallons Processed for period: 556,138 gallons
Plant Operating Hours: 24:00 hrs. Total Downtime: 0:00 hrs.

Reason for Downtime:
No downtime required

Significant Operational Problems:
None

Corrective Maintenance Performed:
Cleaned reaction tank electrodes

Cleaned plant truck

Prepped VGAC vessels for painting

Adjusted IW 2&3 transducers for low readings

Verbal/Written Instruction from Government Personnel:
No new instructions received

Inspections Performed and Results:
Site safety inspection was conducted with nothing new to report.
Inspected well field

Record of any tests performed, samples taken, and personnel involved:
No tests performed or samples taken

Available Analytical Results:
No new analytical resuits were available

Calibration Procedures Performed:
No calibrations required

General Remarks:

The general plant operation has been very stable. Flows into and out of the plant are high but
steady — influent 372 gpm, effluent 391 gpm. The injection wells are also running high but not near
overflow conditions.



James Jackson and Peter Takach were on-site for O&M.

'Mif'\—&ﬁ\ Ea.; ‘l%fw{/“-

Plant Manager Signature: Peter Takach, September 15, 2010

Attachments:
Daily Operating Log
Daily Activities Summary Report
Daily Site Safety Inspection Log
Sign In Sheet

cc: SAIC Program Manager
USACE Project Manager
File



Table 8-2 - DAILY OPERATING LOG (Revised 1-21-10)

Operator: ~.J) \\Od?_%ou

Time: (D622

Day: § uJ &% Q[(u/il Date: “L-1tl~1(y

PLANT INFLUENT FLOW (GPM)

PLANT EFFLUENT FLOW (GPM)

Doc. No.: CPS-Form- 008

“

TRAIN 1 TRAIN 2 TOTAL PUMP SYPHON METER (X 10,000) GALs
V&1 1 213 2 (& NATEYE
Extraction Signet TOTAL EXTRACTED GALLONS { HM! - Flow Data) Mator System
Wells Flow Meter {12:00 am to 12,00 am) ) Amp Operating
Total Volume T-1 T-2 T-3 T4 i Load Hours
EW-1 R3320 Tl D\ ~ ~ ~ LSH1LO
EW-2 2] 730 T8C3ED[ . ~ ~. Sbobd
EW-3 A iy 199350 N N o~ RNNKEEEE
Injection Water Level | SignetMeter | Signet Meter |Observations and Comments
Wells ft. AMSL (HMI) | Flow Rate Total Volume | Fa i | voeminge, 15 MerRe ({ooim Oy iwf1
IW-1 T2 2 G, 01632 ,
W2 FRES alj  BYLOLIS | TeEmp & REF
IW-3 154 e 366 DOES :
W2 T 55 T5UETTI Dlasis Runsung \le)
Process System Motor System Pressure Gauges
Pumps Operating Amp Suction Side | Discharge Side
Hours Load PS! PS! COMMENTS
INF 1 UTTT N M < 1]
INF 2 72952 , DR 3 STAM DN
INF 3 28077 3 e
ASF 1 072 LAY &) K7
ASF 2 1B 50 SR S STAMD—IZN
ASF 3 L7 20 O =} _
GAC 1 USSR &) [ o
GAC 2 Uspiq SR AR STANMD - |
GAC 3 230 S| ) L
REG 1 EEES = O%L
REC 2 2D14EZ, I [y
INJ 1 U774 L P
INJ 2 HET 33 o 21 '
INJ 3 — TR A Ny VR SEQDLEL.
SUMP — J .
BLOWER — 7
INLET OUTLET System Probe Lab Meter
GAC #1 (PS] 1O 7 pH DAILY WEEKLY
GAG #2 (PS)) ) ) i Reactor Tank 1 535 1\
AIR DRIER (PS)) (5 (i |Reactor Tank 2 507 N
' _ " |AS. Feed (->.13 N
AS Biower (H,0n | L (L  [iEEE PLANT DISCHARGE - pH N
Air Temp ('F) S1¢ £7¢ PLANT DISCHARGE - Temp. N
Waler Temp (°F) fibavi ot [ :
[V-GACH#1 (H:0) S OO0 . :
V-GAC #2 (H,0") Ol (ol SAND FILTER DEPTH 10 WATER (INCHES)
Measurement 1] Measurement 2
Additional comments: . AM If needed
Treat. Train 1 | i3%;4
Treat Train2° | 13,0
NM = Not Measured NIS = Not in service
‘ OL = Off Line
SB = Standby
A
Supervisors Signature; i >m Date 4/ SO

dan. 21, 2010
Rev.:J



- DAILY ACTIVITIES SUMMARY REPORT
CLAREMONT POLYCHEMICAL SUPERFUND SITE
OLD BETHPAGE, NEW YORK

OPERATOR: \) *ro.Jd'SO i‘\_) DATE: G-Ll - (>
. LISTING OF OPERATIONS ACTIVITIES EQUIPMENT/MATERIALS USED
n_* QoolL Moz ng FTeels Wiide o Yaid . Moo raxy Temd
2) &T 5[90 * i Q,l D\/fi\:] )
3) :

n = Fla T @an Thyyw odl Yhe N Ci'\/\—r Wwhist o T A
5) T3-oksle ' , ' ‘

6) .
7 ° Hie Du. L eRatonn ;L__oc;{l Wwlas Comple ko o
8) A S , . ‘ ' '

9 e« dthe WMonthly s oondihag oF TW-1,2 3. &4 \as
10) DONME ' ‘ |

11)

______LISTING OF MAINTENANCE ACTIVITIES - EQUIPMENT/MATERIALS USED
1y e Lo ST TRU L wWas VAadouuaag)
2)
H e PlavT Qi ean —U Too Level  Was =wuedteo.
4)
5)
6)
7)
8)
9)
10)
11)

IDENTIFIED PROBLEMS AND RECOMMENDED ACTIONS

1)

RS e

March 3, 2008
Doc No.: CPS-Form-007 Rev, B



DAILY SITE SAFETY INSPECTION
CLAREMONT POLYCHEMICAL SUPERFUND SITE (Revised 082207)

DATE;_“A-1U-10

Check all areas, process systems, and equipment for general unsafe conditions.
This is to include but is not limited to the observation of leaks, noise, abnormal function.

Chemical Feed Skids
POLYMER
CAUSTIC
POTASSIUM PERMANGANATE
HYDROCHLORIC ACID

Process Tanks
EQUALIZATION
TREATED WATER
REACTORS
CLARIFIERS
SAND FILTERS
CARBON VESSELS (lig)

Process Systems
INFLUENT
SLUDGE SETTLER
RECYCLE
AIR STRIPPER FEED
CARBON FEED
INJECTION

Floor and General Work Areas
SLIP, TRIP, & FALL HAZARDS
SHARP EDGES

Pumps  Valves  Tanks

COMMENTS (inciude areas of legks)

NNeT

AN

%é‘&k; (TS

COMMENTS (include areas of leaks)

OIL

0K

oK,

oK

QK

- m
NAR NN E

K,

Valves

Pumps

COMMENTS (include areas of leaks)

Tan!gs’

8)/4
O

O

0%

O

SISSRER
KRR
NR

A\AleL )

General Conditions and Comments

lees \«/Afréo ON)

ol U o

noME

PINCH POINTS NOoNT

OTHER HAZARDS N ONE
Air Compressor General Conditions and Comments

TANK Aoy

AFTER COOLER ‘o

AIR DRIER - o

MOTOR & COMPRESSOR SEL O
Air Stripper General Conditions and Comments

COLUMN ! AL

BLOWER & BELTS 1 DK

CARBON VESSELS O
Notes and Comments: .

-3, 2 '—‘_-,}él  WElS \WIEREG SpuALED-

SIGNED:

“erbdl

B-18-0>

Doc. No.: CPS-Form-009

DATE:

August 22, 2007
Rev.:. C



B00Z £ udseyy
HG-o4-540 oN Deq

N
(L )
; JONOYD "0 GHVHOIY
TWeT | RS TS [ R0 AOSTITSTY NOSOYE S SIAvE
= 205Gl /zw@ A YA HOVYIVL 3 Y3134
i \ Y d o e
[ Nosvay [In0T  NOsvad | Ni | FUNLYNOIS _ SINVN N
Q IFq1- ) -3LVa 133HS NI NOIS 3TAOTJING 0 _<w

DM 31IS ANNAYIdNS TYOINTHOATO INOWIUY D



DAILY QUALITY CONTROL REPORT
O&M OF GROUNDWATER TREATMENT SYSTEM
CLAREMONT POLYCHEMICAL TREATMENT SYSTEM
OLD BETHPAGE, NEW YORK
Contract No. W912 DQ-07-D-0044-0001

Day: Wednesday
Date: 09-15-10

Weather Forecast (am): Sunny and mild. Temperatures are to range from 57-73-56°F. Wind will
be from the WNW-NW at 8-14-11 mph. Relative humidity is 45% with no precipitation expected.

Total Gallons Processed for day: 571,588gallons
Plant Operating Hours: 24:00 hrs. Total Downtime: 00:00hrs.

Reason for Downtime:
No downtime required

Significant Operational Problems:
None

Corrective Maintenance Performed:
Changed filters and oil on air compressor
Landscaping tasks

Troubleshot noise on ASF Pump 3

Verbal/Written Instruction from Government Personnel:
No new instructions received

Inspections Performed and Results:
Site safety inspection was conducted with nothing new to report.

Record of any tests performed, samples taken, and personnel involved:
No tests performed or samples taken

Available Analytical Resuits:
No new data available.

Calibration Procedures Performed:
No calibrations required

General Remarks:
The plant is running in a very stable mode with consistent influent and effluent flows. Influent flow is
set at 370 gpm and plant effluent averaged 391 gpm for the day.

Continue to clean up plant and equipment.

James Jackson (JSJ) and Peter Takach were on site.



D P
//-:;Eiﬁ/\j\ b\}i\%k. QLM

Plant Manager Signature: Peter Takach, September 16, 2010

Attachments:
Daily Operating l.og
Daily Activities Summary Report
Daily Site Safety Inspection Log
Sign In Sheet

cc: SAIC Program Manager
USACE Project Manager
File



Operator: J Jaocleson

Table 8-2 ~- DAILY OPERATING LOG (Revised 1-21-10)

Time: D 555

Day: \A) GOM&‘:.d(j.M Date: $A~1 51O
, .

Supervisors SignaM(

Doc. No.: CPS-Form- 008

-

PLANT INFLUENT FLOW (GPM) PLANT EFFLUENT FLOW (GFM)
TRAIN 1 TRAIN 2 TOTAL PUMP SYPHON METER (X 10,000) GALs
| o Felp X2 24§ </ 22460
Extracticn Signet TOTAL EXTRACTED GALLONS ( HM! - Flow Data) ‘Motor System
Wells Flow Meter (12:00 am to 12:00 am) Amp Operating
Total Volume T-1 T-2 - T3 T-4 Load Hours
EW-1 SC3UGO | i1 sR’D [~ ™~ ~ [AYEN]
EW-2 261423 VETSiD S~ S S S B 1L
EW-3 12553201 _i65G120 o~ R o~ > o1z 34
Injection Water Level | Signet Meter | Signet Meter |Observations and Coruments
Welis RAMSL (MM} FlowRate | Total Volume | Ciforml. M OENING TEMO ST DA°F
IW-1 L2 .2 M 3] Lyl .
IW-2 129.9 G RUINEGIDLAST 2an TiIp E LAST NuchT
IW-3 163 )y NIERE - '
iW-4 1525 o2 Dile 15
Process System Motor System Pressure Gauges
Pumps Operating Amp Suction Side | Discharge Side
Hours Load PSl Ps! COMMENTS
INF 1 VRN NI < 1!
INF 2 PR s:;% =3 DWALID -]
INF 3 2%} O |l
ASF 1 012 &% O RYd
ASF 2 L1 &9 50 =3 <> STAND — BN
ASF 3 U2z o4 O =Y '
GAC 1 04 65 < 1L,
GAC 2 HEN19 2 SN SNAND TN |
GAC 3 23] 05 2 S i
REC 1 21933 oL OFL
IREC 2 207 U2 OFf- oHe
INJ 1 AT 9E - V)
INJ 2 HE15) & 27
INJ 3 - ALS AIS DT Al SERUVice
SUMP 17 .
BLOWER N/
INLET QUTLET System Probe | Lab Meter
GAC #1 (PS1) L O & pH DAILY WEEKLY
GAC #2 (PSl) i2 B Reactor Tank 1 535 N\ |
AR DRIER (PS]) IaYIR Col Reactor Tank 2 5S40 N,
" T AS. Feed (. 1L N\ -
AS Blower (H,0" | Lil» : PLANT DISCHARGE - pH ~
[Air Temp (F) 510 iC PLANT DISCHARGE - Temp. ™
Water Temp (°F) s 1 P :
VEACH DY | 2 s [ O . :
VGAC #2 (H,0) I~ Ol SAND FILTER DEPTH TO WATER {INCHES)
Measurement 1|{Measurement 2
Additional comments: . AM If needed
AR, Compressyff -~ OiC L O & Treat. Train 1 |. ) ia%!7 S~
. T Treat. Train 2" | 15D, ” T~
A2 Fiivreg 2 CoaLoesing il
) ' ) NM = Not Measured NIS = Not in service
Livege U anged OL = Off Line
SB = Standby

Date 4 ""“«J"‘[’-)

Jan. 21, 2010
Rev.:J



. DAILY ACTIVITIES SUMMARY REPORT
CLAREMONT POLYCHEMICAL SUPERFUND SITE
OLD BETHPAGE, NEW YORK

operaATOR: __J . G cKSO R DATE: CG-156-10
LISTING OF OPERATIONS ACTIVITIES EQUIPMENT/MATERIALS USED
D = o Ouz,wn\)(ft\ ol i, e p, J"T‘é‘—--vi(‘) AT . BI7F
2) . - .
3 > the Lady opeontoes Lad Comp loFad
4)
5~ Moireman e Was DonelTo Ag Com PresS3 0L
&) D Hhe ol \/as Clhanc ecl
7) B) Ol movree Was Gl danced
8) ey A Bivrees wlere Uhangeo
) D) Coalesing Eilkeos| Olhangen
10)
1M Ouy @i LAS TalEn Fo Qi DeRoT - NMear. | ann D
LISTING OF MAINTENANCE ACTIVITIES EQUIPMENT/MATERIALS USED
S Aftee O Q-:\ACU\(Z\JG 2ot Molteos Were o banten
2)
3) LAY U%%'N\G-_—M'\— MADG 706 'A.l@r LOMD-eSTOC. MIAIMTEN ANE |
4) Man val /iheet . '
5)
Is Call made To Ren Crosy foe Q,QE‘.\ AEE Adut
7) T2Q0 o\ - DTz 7y
8)
lo)
10)
11}
IDENTIFIED PROBLEMS AND RECOMMENDED ACTIONS
1)

M GO

Oot No.; CPS-Form-007

March 3, 2008
Rev. B




DAILY SITE SAFETY INSPECTION
CLAREMONT POLYCHEMICAL SUPERFUND SITE (Revised 082207)

paTE__ S -15-10

Check al areas, process systems, and equipment for general unsafe conditions.

This.is to include but is not limited to the observation of

Chemical Feed Skids
POLYMER
CAUSTIC
POTASSIUM PERMANGANATE
HYDROCHLORIC ACID

Process Tanks
EQUALIZATION
TREATED WATER
REACTORS
CLARIFIERS
SAND FILTERS
CARBON VESSELS (liq)

Process Systems
INFLUENT

SLUDGE SETTLER
RECYCLE

AIR STRIPPER FEED
CARBON FEED
INJECTION

Floor and General Work Areas
SLIP, TRIP, & FALL HAZARDS
SHARP EDGES
PINCH PQINTS
QOTHER HAZARDS

Air Compressor
TANK
AFTER COOLER
AIR DRIER
MOTOR & COMPRESSOR

Air Stripper
COLUMN

BLOWER & BELTS
CARBON VESSELS

Notes and Comments:

Pumps

Valves

Tanks

leaks, noise, abnormal function.

COMMENTS ginclude areas of feaks)

OutT

OF

DELNVI (L

Pumps

Valves

Tanks

COMMENTS (include areas of leaks)

ol

T4

e

QL

(¢

NN

NNNUR R

¥

Valves

Tanks

COMMENTS {include areas of leaks)
i
QL

e

(7

<K [P

-{Si\ii

W
O

General Conditions and Comments

oAl E

N on e

NoME

DlONME

Ol

General Conditions and Comments

Ol

O

Oi., Gin®yi1hek , Opalesing Yilkees CThanged

General Conditions and Comments

Qi

WD

OX_

A2 Lompressspe  14aD O‘Z ™ 'DOMG‘;

N
SIGNED: /_\).’ (&ai/

Doc. No,; CPS-Form-009

DATE: (;_7%_// O

August 22, 2007
Rev.. C



800Z 't ey
1 1L-uuo4-§42 ToN 0

AT N
~ w
\\.\) va /
Xk P/
j 2
R i ; 3ONOYHI "D GHVHOIN
SR | SRS SHT 1SS Q] 7Tt NOSOVE S STV
! . . . t
Q)J; MQ@ \%mlm\ /\304 | :\ﬂ HOWMYL "3 ¥313d
) A I .
| . NOsvay | 100 | NOSYI | Ni | UNLYNOIS B JWVN 1

O1-3 - 1> 31vd
Ca(m

133HS NI NOIS 33A01dINS

31IS ANNFYIdNS TVOINTHOATOd LNOWINYTD

JIVS



DAILY QUALITY CONTROL REPORT
O&M OF GROUNDWATER TREATMENT SYSTEM
CLAREMONT POLYCHEMICAL TREATMENT SYSTEM
OLD BETHPAGE, NEW YORK
Contract No. W912 DQ-07-D-0044-0001

Day: Thursday
Date: 09-16-10

Weather Forecast (am): Mostly sunny and mild. Temperatures are to range from 57-73-67°F. Wind
to be 4-18 mph from the ESE-south. RH is 70-80%. Rain is expected in the afternoon, heavy at
times.

Total Gallons Processed for day: 563,128 gallons

Plant Operating Hours: 24:00 hrs. Ptant Total Downtime: 0:00 hrs.

Reason for Downtime:
No downtime to report

Significant Operational Problems:
Momentary power outage

Corrective Maintenance Performed:

Installed pressure regulator and pressure gauge on utility HP air line.
Leveled low level terrain at infiltration gallery 1

Mowed grass on slope and at well in well field

Verbal/Written Instruction from Government Personnel:
No new instructions received

Inspections Performed and Results:
Site safety inspection was completed with no new issues to note.

Record of any tests performed, samples taken, and personnel involved:
No samples taken or tests performed

Available Analytical Results:
No new data is available.

Calibration Procedures Performed:
No calibrations required.

General Remarks:
The treatment plant continues to run in a stable mode without remarkable problems.

The plant influent flow is set at 372 gpm and the plant effluent flow has averaged 392 gpm.

Clean up and PM tasks around the plant continue



James Jackson and Peter Takach were on-site.

i?m kﬁ%& LLM

Plant Manager Signature: Peter Takach, September 17, 2010

Attachments:
Daily Operating Log
Daily Activities Summary Report
Daily Site Safety Inspection Log
Sign In Sheet

ce: SAIC Program Manager
USACE Project Manager
File



Table 8-2 - DAILY OPERATING LOG (Revised 1-21-10)

Operator: =J -7 G cAl sy an, Day: F\r‘u Qdﬁ Ml Date: <A =) -~ Time: {5 2

PLANT INFLUENT FLOW (GPM) PLANT EFFLUENT ELOW {GPM)
TRAIN 1 TRAIN 2 TOTAL PUMP SYPHON METER (X 10,000) GALs
L 05 1 55 310 290 (& 2 HYy 5
Extraction Signet TOTAL EXTRACTED GALLONS { HMI - Flow Data) ‘Motor System
Wells Flow Meter (12:00 am to 12:00 am) Amp Operating
Tofal Volume T-1 . T-2 T3 T-4 Load Hours
EW-1 ' & 1620 N ~ e A9
EW-2 2lebh 1] TEIGD[ o~ S~ ™~ 5694
EW-3 2355521 TeS U0 ~ ~ 1 ~ 1 bz 50o]
Injection Water Level { Signet Meter { Signet Meter |Observations and Comments .
Wells ft. AMSL (HMI) Flow Rate TotalVolume VAR (0 vy 4401 S MO AL AL A -—(—G v
W1 TLZ.7. <M 2528060 K }
IW-2 ; 2;‘{.'7 Gt | U2 ] @ B51°F
TW-3 =Y i) 357 225 :
W4 Y=t ] o3 197 657 [IPLARTTRan wetd Last mighit
Process System Motor System Pressure Gauges
Pumps Operating Amp Suction Side | Discharge Side
Hours Load P3l PSI COMMENTS
INF 1 HeAd L NM 2 i
INF 2 2952, . S Py STAn BN |
INF 3 28124 2 P
ASF 1 Ui O S,
ASF 2 455509 AN B ST AND—PY ]
ASF 3 G222 O 2|
GAC 1 UG 13 C_ L
GAC 2 M09 S ) STAMNA |
GAC 3 33125 2 KT j
REC 1 PATEY) O G+
REC 2 20702 & CHE.
INJ 1 U&2 | 8 |
INJ 2 [EIEO ¢, ] .
NJ 3 — NS RIS NCT N SSERicék
SUMP - .
BLOWER y/
INLET QUTLET System Probe Lab Meter
GAC #1 (PS]) {0 o ' pH DAILY WEEKLY
GAC #2 (PSI) i) il . Reactor Tank 1 >S50
AIR DRIER (PS]) (~ e Reactor Tank 2 5D N\,
_ : AS. Feed lo 14 N
AS Blower (H,0% ] <), } E ] [PLANT DISCHARGE - pH N
Air Temp (°F) % ) © |[PLANT DISCHARGE - Temp. AN
|Water Temp (°F) [0S e 2L .
[...]
No downtime to report although the injection pumps were off for 50 minutes for the IW falling head
tests.

Significant Operational Problems:
None

Corrective Maintenance Performed:
Continued with outdoor landscaping tasks
Pulled and cleaned W-2 transducer
Cleaned electrodes at reaction tanks

Verbal/Written Instruction from Government Personnel:
No new instructions received

Inspections Performed and Results:
Conducted site safety inspection, no new issues found.

Record of any tests performed, samples taken, and personnel involved:
Completed IW falling head tests.

Available Analytical Results:
No new data received

Calibration Procedures Performed:
No calibrations required

General Remarks:
The plant continues to operate at high flow rates. Plant influent flow is set at 372 gpm and effluent
flow is ~390 gpm.

The injection well tests revealed nothing new and wells appear stable. Well #2 is reading
significantly lower than actual. Pulling the transducer did not reveal any problems.



End of month tasks and documentation is underway.

James Jackson (JSJ) and Peter Takach (PET) were on site.

-~ \J\L‘;{\ Wﬂ\{e\ L{\/\

Plant Manager Signature: Peter Takach, September 24, 2010

Attachments:
Daily Operating Log
Daily Activities Summary Report
Daily Site Safety Inspection Log
Sign In Sheet

CC: SAIC Program Manager
USACE Project Manager
File



Téble 8-2 - DAILY OPERATING LOG (Revised 1-21-10)

f‘z/’}vC\' ‘-’LV(Q ’_) w

Operator: vJ <) Od (;%OY\/ Day: hrus d,Q, L/} Date: i~ 2 2—) O Time: Drbz Ul
PLANT INFLUENT FLOW (GPM) PLANT EFFLUENT FLOW (GPM)
TRAIN 1 TRAIN 2 TOTAL PUMP : SYPHON METER (X 10,000} GALs
1Ol 10 2. 24 3 ] 7226940}
Extraction Signet TOTAL EXTRACTED GALLONS ( HMI - Flow Data) ‘Motor System
Wells Flow Meter {12:00 am to 12:00 am) E Amp Operating
Total Volume T-1 T-2 T-3 . T4 Load Hours |
EW-1 | TR ~ ~. (P EG)
EW-2 263350 179610 [ >\ ~ > ~. 100\
EW-3 239 Sk 1 1 TI3U0 N N o~ o~ &1
Injection Water Level | Signet Meter | Signet Meter |Observations and Comments
Wells ft. AMSL (HMB | Flow Rate Total Volume | By 1n) Lo Al !qﬁj T - Termp 2 LA°E
IW-1 L%l 9 & 3021603
IW-2 jz\Lle | Gy 2572510 | AATR Ran Tiale Yhvoogh 60T
-3 } 53T 11 104 LL&EI -
W2 1530 21 bl -Hme N tg\/‘ﬂ“
Process System Motor System Pressure Gauges
Pumps Operating Amp Suction Side | Discharge Side
Hours Load PsI PSI COMMENTS
INF 1 YRB) N M JD =B STRMD—RY |
INF 2 REYI - 1 O ’
INF 3 >52eh 110 —
ASF 1 U1 0aG Si =) SUAN QR |
ASF 2 Uap L, O S0 )
ASF3Uyz=®q \ & I .
GAC 1 QuTID D NG QAR D~
GAC 2 L&D &D P 1 5
GAC 3 22042 = 1%
REC 1 21 29 OFF O
REC 2 20742 OFF OH
INJ 1 e m oy ma P L1 2) & VAN)
INJ 2 SO | equUild & 2
INJ 3 - AN NS Nl 1IN Ssceniis
SUMP 1
BLOWER W
INLET QUTLET System Probe Lab Meter
GAC #1 (PS) YO o) pH DAILY WEEKLY
GAGC #2 (PSH [ R Reactor Tank 1 533 N\
AlR DRIER (PSI) Oy (R Reactor Tank 2 LS N
AS. Feed [ N
AS Blower (H,0") PLANT DISCHARGE - pH N
Air Temp (°F) PLANT DISCHARGE - Temp. ™|
Water Temp (°F) [&2
V-GAC #1 (Ha0")
.- [V-GAC #2 (H;0) SAND FILTER DEPTH TO WATER (INCHES)
Measurement 1{Measuremen{ 2
Additional comments: AM If needed
Treat. Train1 | |27 % S
Treat. Train2 | 1Y, 12 S~
—
. NM = Not Measured NIS = Not in service
CL = Off Line
v SB = Standhy
Supervisers Signature: g,;l M Date C’ -"2,\{-_[3
B Jan. 21, 2010
" Doc. No,: GPS-Form- 008 Rev.d



DAILY ACTIVITIES

SUMMARY REPORT

CLAREMONT POLYCHEMICAL SUPERFUND SITE

OLD BETHPA!

) Jacjégou

OPERATOR:

GE, NEW YORK

DATE:_ Y -232-10

LISTING OF OPERATIONS ACTIVITIES

EQUIPMENT/MATERIALS USED

* L) %AU\.-‘!

YGinas  Losy }\Ug]ﬁ("

- Vo o ot LAl

P Q.’E;_CD o,

13 Bl

ShelC

A D S p) AN ]

e Ters

s dbe A

xy \a\/é& OALES

2001 Lf }

AT 1\—1'\61 C‘—QIO\Q/ mﬁ }W[l-nc— {

9)

kﬂt/’\’

> Be aGr) "?.lmm\rv:: -Q:\\d \“)\\Fe,@gemwm Qj\rZAﬁS‘

10)

> SO )()VT,H\DL’\Q,S'

11)

woezd T8I o onhld - As D Takes)

LISTING OF MAINTENANCE ACTIVITIES

EQUIPMENT/MATERIALS USED

k)]

AN /1‘ ¥

10)

11)

COMMENDED ACTIONS

[DENTIFIED PROBLEMS AND RE

G -LAAD

el

Doc No.: CPS-Form-007

March 3, 2008
Rev. B




DAILY SITE SAFETY INSPECTION
CLAREMONT POLYCHEMICAL SUPERFUND SITE (Revised 082207)

Check all areas, process systems, and equipment for general unsafe conditions.

DATE. G -223~D

This is to include but is not limited to the observation of leaks, noise, abnormal function,

Chemical Feed Skids
POLYMER
CAUSTIC

POTASSIUM PERMANGANATE
HYDROCHLORIC ACID

Process Tanks
EQUALIZATION
TREATED WATER
REACTORS
CLARIFIERS
SAND FILTERS
CARBON VESSELS (lig)

Process Systems
INFLUENT

SLUDGE SETTLER
RECYCLE

AIR STRIPPER FEED
CARBON FEED
INJECTION

Floor and General Work Areas

SLIP, TRIP, & FALL HAZARDS
SHARP EDGES

PINCH POINTS

OTHER HAZARDS

Air Compressor
TANK
AFTER COOLER
AIR DRIER

MOTOR & COMPRESSOR

Air Stripper
COLUMN

BLOWER & BELTS
CARBON VESSELS

Notes and Comments:

Pumps  Valves Tanks COMMENTS (include areas of leaks)
\BT
(D
SELVNCE
Valves Tanks COMMENTS (include areas of Ieaks)
L Vi oK
v Vv [
Vv v &'
Vo ' o
o 4 ).
e v O
Pumps Valves anks COMMENTS (include areas of leaks)
e v e
v e D%
v v > 4
v’ v Y
Y v QI
v 4 O

General Conditions and Comments
NONE
N ORNE
NOME
NOAE

General Conditions and Comments
(==

LINE

General Conditions and Comments

[

CA,

Ovez Caouon] (2ass W as TRAvmED Olong Bn
D2Zive wa 2oap.

SIGNED: . [

F

Poc. No.: CPS-Form-009

AN -

DATE:

Q-2

August 22, 2007
Rev.: C



"BO0Z '€ yosew
H0-Ul04-54D 0N 20g

P —)
e,/
THONOY0 D GEVHO
OO | ORE] TSSO [l NS 7P| NOSYOVR'S ST
,S IO v, N ,\..ﬁ HOvVL 3 y313d
\IJ N = Ll - juansndiali
[ _NOsvEM [ ino | Nosvad | NI | SUNivNois _ NN 1
0%, ALva 133HS NI NSIS I3A0TdNT . o _<w

@.D&ﬁn ALIS ANN4Y¥EdNS TVOINIHOATOd INOWIHVTD



DAILY QUALITY CONTROL REPORT
O&M OF GROUNDWATER TREATMENT SYSTEM
CLAREMONT POLYCHEMICAL TREATMENT SYSTEM
OLD BETHPAGE, NEW YORK
Contract No. W912 DQ-07-D-0044-0001

Day: Friday
Date: 09-24-10

Weather Forecast (am): Mostly cloudy, warm, and humid. Temperatures are to range 69-77-68°F.
Wind from the SSE-SSW at 4-15-12 mph. Relative humidity is 60% with no precipitation expected.
Sat.: Sunny, warm, 69-81-69°F. Wind 16 mph WSW — 13 NW mph, RH at 55%, no rain expected.
Sun.: Cloudy, cool, 58-67-60°F. Wind 7 mph from NNE-ENE. RH at 65-85%, scattered showers.

Total Volume Processed for period (7/30-8/2): 1,631,511 gallons
Plant Operating Hours: 69:35 hrs. Total Downtime: 0225 hrs.

Reason for Downtime:
Loss of plant power

Significant Operational Problems:
After restoration of power, none

Corrective Maintenance Performed:

Landscaping tasks

Cleaned truck

Shut down process pumps while power was being restored. Restarted piant.

Verbal/Written Instruction from Government Personnel:
No new instructions

Inspections Performed and Results:
Site safety inspection was completed. There is nothing new to report.
Comprehensive site inspections completed with no new issues.

Record of any tests performed, samples taken, and personnel involved:
Plant sound level monitoring was completed

Available Analytical Results:
Received organic sample data from Augusts’ PD sampling

Calibration Procedures Performed:
Sound level meter was calibrated and recorded on worksheet

General Remarks: ‘
Plant operation has been stable with steady influent and effluent flows. Injection well #2 is still
indicating lower level that actual.



Plant lost partial power Friday evening. Plant was shut down untit power was restored. Plant was
restarted at ~8:00 pm

End of the month documentation continues

James Jackson and Peter Takach (PET) were on site today.

(/’_D Ca H&"f-é&({,%

Plant Manager Signature: Peter Takach, September 27, 2010

Attachments:
Daily Operating Log
Daily Activities Summary Report
Daily Site Safety Inspection Log
Sound Level Monitoring Worksheet
Incident Report 092410
Sign In Sheet

cec: SAIC Program Manager
USACE Project Manager
File



Table 8-2 - DAILY OPERATING LOG (Revised 1-21-10)

Operatar:! + )Cb:j@& O aS

_Supervisors Signature: ; i ( ] ( L L

Doc. No.: CPS-Form- 008

Date ‘f—‘?_."i -

Day: 2, LA Date: &1-2.0~10 Time: O93Y
PLANT INFLUENT FLOW {GPM) PLANT EFFLUENT FLOW {GPM)
TRAIN 1 TRAIN 2 TOTAL PUMP SYPHON METER (X 10,000) GALs
| Sle 1Dl <712 47 O zoudls
Extraction Signet TOTAL EXTRACTED-GALLONS ( HMI - Flow Data) ‘Motor System
Wells Flow Meter (12:00 am to 12:00 am) Amp Operating
Total Volume T-1 T-2 T-3 T-4 Load Hours
EW-1 209L6] 1 LSIUD ™~ S [PV EA
EW-2 2352 LI 1rabiD T~ o~ T~ ~_ 5101
EW-3 ZU0bSd T5 150D — ~ =~ o\ 399
Injection Water Level | Signet Meter | Signet Meter |Observations and Comments
Wells f. AMSL (HMI} ] Flow Rate Total Volume | f2&em s w) 6570 - Eeeus ) Ke Summd 2,
W1 M2z a3 éﬂ:l_Q_S_a&‘:‘
IW-2 173, 41 S 556D T ANRT Pan Era e basT Nighls
W-3 bR NS 1302000 - ~
W-4 1804 oH 1527220
Process System Motor System Pressure Gauges
Purmps Operating Amp Suction Side | Discharge Side
Hours Load PSl PS5l COMMENTS
INF 1 JU35) T <y 3 ST YRy |
INF 2 73042, . Z- Y2 i
INF 3 2631 2. 5 ¥
ASF 1 ardoS YRS SLAAD =]
ASF 2 usplyn &) =) i
ASF 3 2415 ) 3]
GAC 1 U0 ! S SB SR~ AL
GAC 2 UH1o9 Va IS
GAC 3 233l =2 ES
REC 1 21433 Dy OxX
REC 2 2DU2. v
INJ 1 LEDOE [ 3
INJ 2 SuG 67 [y 2.1
INJ 3 — ML NN NOL N SEepIcE
SUMP Ao,
BLOWER \
INLET OUTLET System Probe Lah Meter
GAC #1 (PS]) 12 D pH DAILY WEEKLY
GAC #2 (PSI) J D 12 Reactor Tank 1 AN
AIR DRIER (PSI) 75 ) L Reaclor Tank 2 VRN
AS. Feed LAY N
AS Blower (H,0") PLANT DISCHARGE - pH N\
Air Temp (°F) PLANT DISCHARGE - Temp.
[water Temp ¢F) [ N s
[FeACH®0T] o L5 | /ngr, A
V-GAC #2 (H,0") OL_ (>l SAND FILTER DEPTH TO WATER (INCHES)
Measurement 1| Measurement 2
Additional comments: AM If needed
Treat. Train 1 | ") %%, %
Treat, Train 2- 12, v T~
NM = Not Measured NIS = Not in service
OL = Off Line
SB = Standby

Jan. 21, 2010
Rev..d



DAILY ACTIVITIES SUMMARY REPORT
CLAREMONT POLYCHEMICAL SUPERFUND SITE
OL.D BETHPAGE, NEW YORK

OPERATOR: Q«bf[fﬁhl\) paTE: _ A-2H-| O

LISTING OF OPERATIONS ACTIVITIES EQUIPMENT/MATERIALS USED

1) & ) A 1 Q! !:-Q_: ,(5 -Qj )

2)

3 - if\é p]_AA_\\ 1< FOIALAN LR f(:{huf:

4) \
5) e :}—;Lw e 60, =! C-ID&EG‘{:LZE- 25 LCq )7 }RS\ ‘DJ}M{)‘D ’?d,
5 ; ‘

7 e (ST e T 0 TR vw  OVEK, QY Ok Q;{Zaig 1N
9 e Dnelcinc Lo¥s | S -

) i ’ ) .
10 % -“"\a’_mr\n T rueclEoax G &5
11)

LISTING OF MAINTENANCE ACTIVITIES N EQUIPMENT/MATERIALS USED

1)
2)
3
4
5)
8)
I}
8)
9)
10)
11)

IDENTIFIED PROBLEMS AND RECOMMENDED ACTIONS

%CRL_L\L ga-n

Mareh 3, 2008
Doc No.; CPS-Form-007 Rev. B




DAILY SITE SAFETY INSPECTION |
- CLAREMONT POLYCHEMICAL SUPERFUND SITE (Revised 082207)

pate, Q 2L~

Check all areas, process systems, and equipment for gen'eral unsafe conditions.

This is to include but is not limited to the observation of

Chemical Feed Skids

leaks, nojse, abnormal function.

Pumps  Valves Tanks COMMENTS (inciude areas of leaks)
POLYMER ! Mo
CAUSTIC 1M
POTASSIUM PERMANGANATE SEONCE
HYDROCHLORIC ACID
Process Tanks Valves Tanks COMMENTS (include areas of leaks)
EQUALIZATION - ¢ 24
TREATED WATER o o [6]'4
REACTORS o “ OX
CLARIFIERS - i o
SAND FILTERS v V [V
CARBON VESSELS (lig) v v O
Process Systems Pumps  Valves Tanks COMMENTS (incude areas of leaks)
INFLUENT - - o
SLUDGE SETTLER 1. W Y
RECYCLE . / v Vv [&74
AIR STRIPPER FEED L v Vs OC
CARBON FEED L, - v [
INJECTION Vv N4 LY
Floor and General Work Areas General Conditions and Cr!Jmments
SLIP, TRIP, & FALL HAZARDS N A
SHARP EDGES T
PINCH POINTS MopME
OTHER HAZARDS ANOME
Air Compressor General Conditions and Comments
TANK N F=E :
AFTER COQLER -
AIR DRIFR TAYE
MOTOR & COMPRESSOR |
Air Stripper General Conditions and Cormments
COLUMN 4OV
BLOWER & BELTS &)
CARBON VESSELS (W
Notes and Comments:
~
SIGNED: P,Jt,g le‘vQ, , -1 DATE:

Doc. No.: CPS-Form-009

August 22, 2007
Rev.: G



Science Applications International Corp.
Claremont Polychemical Site
Old Bethpage, New York

Operations and Maintenance Document

SOUND MONITORING WORK SHEET

Day TRADA

Date G-~ O

Instrument ID Q210 30 Gagoied

Battery Check’ Ok

Calibration Check ok

Inspector TR

Area Reading (dB) Conditions

Office | e, Doved AR
HVAC Mezzanine No-14 A2 o woe  (op
Clarifier Mezzanine | 18- B 3 %
Injection Pumps (at motors) | 18- Ro
AS Feed Pumps (at Motors) 44-99. N
Air Compressor Station O & '
Air Stripper Tower Area N R A
AST Blower Eo- o
Paved Area : L Moo | (o2 o Sied
Shop grsalv

’ammenfs and Observations:

X
AE PmDD eiics Bl D48 Giume

NM - Not Measured

Document No.:

Date of Issue:

Revision Level:

CPS-Form-015

July 9, 2010

F

Page 1 of 1




Science Applications International Corp.
Claremont Polychemical Site
Old Bethpage, New York

Operations and Maintenance Document

Incident Repor“f— This form is to be used when gathering information prior to reporting
an incident or chemical spill in which the environment of human health may be affected.

Date and Time of Incident

Friday, 9-24-10, 5:35 PM

Description of Incident
and location

Plant loss of power, resulting in overflow of ASF tanks
and an automatic shut down of plant systems.

Personnel involved

No one. Peter Takach arrived on site at 6:00 pm after
receiving call for plant alarm system.

Description of injuries

None

If chemical spill, material

spilled and quantity (also see
below)

Partially treated groundwater overflowed ASF tanks
and flow-thru system. Water captured by floor drains
and sump.

Suspected cause of

Loss of one leg of plant power. Power monitor

incident indicated an imbalance across the incoming lines
Outside Agencies LIPA, USACE (Cronce by email)
contacted

Actions taken

At MCP, all pump switches put in OFF position. At
MCC, voltage across contacts of power monitor was
measured (420, 480, 600 VAC). Voltage across the
contacts of INJ Pump #1 was also measured, with the
same readings, indicating an outside supply problem.

Follow up actions
recommended

LIPA was contacted. LIPA found problem, corrected
it, and restored power to plant (~7:55 pm). Plant was

Chemical Spill or Releases

returned to full operation (8:10 pm)

Is the spill a Reportable
Quantity (RQ)

No

L

Disposition of material

Recycled by blanT Treatment system

Is environment or human
health threatened

No . 1

e

[ dr(

Reported By: Peter Takach

Document No.:

Date of Issue: ! Revision Level:

CPS-Form-020

09-11-09 ! ' B

Page 1 of 1




8002 't ynew
Lhgruliod-gd4o "oN oeq

A / ___
b . 2ONOYD "D GuvHO
ST | Q%% O [T CEPOTSI| NOSYOVP 'S STNvr
ST X !
A G\ VH 3 () 15e L L YT HOWMVL '3 ¥313d
i ~ t = N
[7 NoSvay | LnO [ - NOSvay | NI ] IUNLYNDIS _ IWVYN ]

g1y 3LV

L34HS NI NDIS 33A0TdNS

Fo 411S ANNJUAdNS TVIINIHOATOd INOWIHY 1O

olVS



DAILY QUALITY CONTROL REPORT
O&M OF GROUNDWATER TREATMENT SYSTEM
CLAREMONT POLYCHEMICAL TREATMENT SYSTEM
OLD BETHPAGE, NEW YORK
Contract No. W912 DQ-07-D-0044-0001

Day: Monday
Date: 09-27-10

Weather Forecast (am): Cloudy and wet, overnight rain and morning showers. Temps are to range
63-69-66°F. Wind is 12 mph from ENE-SSE. Relative humidity is 95+% with continued scattered
showers expected.

Total Volume Processed for Day: 563,916 gallons
Plant Operating Hours: 24:00 hrs. Total Downtime: 0:00 hrs.

Reason for Downtime:
No downtime to report.

Significant Operational Problems:
None

Corrective Maintenance Performed:
Clean up after Friday night power outage
Clean electrodes at reaction tanks

Verbal/Written Instruction from Government Personnel:
No new instructions received

Inspections Performed and Results:
Conducted site safety inspection, there were no new safety or equipment issues.
Selected monitoring well sites inspected

Record of any tests performed, samples taken, and personnel involved:
Plant air-monitoring was completed — no emissions observed.
Plant discharge readings were taken.

Available Analytical Results:
No new results available.

Calibration Procedures Performed:

The PID was calibrated and recorded on log sheet

The lab pH meter was calibrated and recorded on the log sheet
The process pH meters were calibrated

General Remarks:
The plant has been stable and is running without incident. Influent flows are at ~372 gpm. Plant
discharge flow was 391 gpm for the day.



The end of August documentation continues

James Jackson (JSJ) and Peter Takach (PET) were on site. JSJ completed first aid/ CPR training
off site.

. . B e e
Plant Manager Signature: Peter Takach, September 28, 2010

Attachments:
Daily Operating Log
Daily Activities Summary Report
Daily Site Safety Inspection Log
Plant Air Menitoring Log
Sign In Sheet

cc: SAIC Program Manager
USACE Project Manager
File



Table 8-2 - DAILY OPERATING LOG (Revised 1-21-10)

Operator: :..,\ | OOZ{:C?M Day¥}| Dxlchu Date:CA -2 -1 () Time: () BUO
PLANT INFLUENT FLOW (GPM) PLANT EFFLUENT FLOW (GPM)
TRAIN 1 TRAIN 2 TOTAL PUMP SYPHON METER (X 10,000) GALs
1Pl X 292, 260 O L5159
Extraction Signet TOTAL EXTRACTED GALLONS { HMI - Flow Data) “Motor System
Wells Fiow Meter (12:00 am fo 12:00 am) Amp Operating
Total Voiume T-1 T-2 T-3 T-4 Load i Hours
EW-1 2259391147250 [ WNGLo [ 1,72 1o | 1,31UD L3>
EW-2 240391 152b4p | j 12U 1ILUZO | V3G Lid | ™ RI0LS
EW-3 cVB=G) | IGiooD | 1 69 15010 T30 ~ g2y
Injection Water Level | Signet Meter | Signet Meter [Observations and Comments
Wells ft. AMSL (HMI) Flow Rate | TotalVolume | 0l Mot Mi’] OFE é OA A D)
-1 TN gn Y WETTY) )
IW-2 LS4 G1  RLRAVELI |28 e TEMY & [} °
IwW-3 3.3 %) 311265 :
W-4 152 |, o2, 132366507
Process System Motor System Pressure Gauges
Pumps Operating Amp Sugtion Side | Discharge Side
Hours Load PSi PSi COMMENTS
INF 1 205 [ MM ol 2 93 SraniD— 2
INF 2 31059 i Y7 ’
INF 3 2D &0 ) 1 _
ASF 1 Y U2, =3 SUAN - B\
ASF 2 ugios [6) 2D - '
ASF3 bed 2 O 3
GAC 1 uuilo SN S SSURN TR )
GAC 2 4177 2 15 _
GAC3 P v o 1%
REC 1 PACENY DEE DEL
REC2 20042 DFEF DEL
INJ 1 50 1le [P 21
INJ 2 AGH S 28 )
INJ 3 - AT ML MOT N SEeVIle
SUMP \l P
BLOWER W
INLET QOUTLET System Probe Lab Meter
GAC #1 (PSI) ) O oy pH DAILY WEEKLY
GAC #2 (PS) 1O 12 Reactor Tank 1 534 LA
AIR DRIER (PS)) Ol 15 Reactor Tank 2 o372 [Rabvsd
' AS. Feed L.20) L2 l “J4eL
AS Blower (H,07) PLANT BISCHARGE - pH L0
Air Témp (°F) PLANT DISCHARGE - Temp. I, "¢
Water Temp (°F) [ g
V-GAC #1 (Hz0") ol 0-LO )
V-GAC #2 (H0") Y] X SAND FILTER DEPTH TO WATER (INCHES)
Measurement 1| Measurement 2
Additional comments: . AM If needed
a toaas 0ol beoten - puo Treat. Train 1§ 13%¢1
Treat Train2' | 124y " T

MeruTTmmiaica

DOME »

Doc. No.: CPS-Form- 003

1
DANTDN) P werTee (aul ,;;;ml@

SupewisorsSigna%—\. : o

Date

G164

NM = Not Measured

OL = Off Line
SB = Standby

NIS = Not in service

Jan. 21, 2010
Rev.J



DAILY ACTIVITIES SUMMARY REPCRT
CLAREMONT POLYCHEMICAL SUPERFUND SITE
OLD BETHPAGE, NEW YORK

OPERATOR: __<J <J OQI&‘So;\) pATE: A -Z2.0—(

LISTING OF OPERATIONS ACTIVITIES EQUIPMENT/MATERIALS USED
D' s OM_Ban> OFE Grgaind T20IR Tnis NN NY
2) . ]
n o he TEAD 1= KT 1010 Ay (U.mudr/li
4) A - .
5 = Jine =)y LWoas jS\/l’\oc{ N AN AP PO TR 7
5 NONE . W =sune é—“ STTTE LD e Dlarl - ND AR
7 rs=agoc=, 120 S FOoOaD

9 » LN OaLTN 1 MeTge wias 0ol b eabod - Moeddd
10) TENpS ' PNs DoOMNE

11) =

LISTING OF MAINTENANCE ACTIVITIES - EQUIPMENT/MATERIALS USED .

- ¢-1—\nr- ) r”nLu mmczrp‘r—m_z;_ bgg Was (pmpleted .
2) '

3 = \;. O@l&mm oo Whoes —D{\Li MDQAL\UJ‘ R0 10 O AN
4)
5 T C\Dﬁ-\ AED T AGTOMATED EXTEZAAL Deti D2 LR Class
3) iS22 LOOPM — )30 B “Trmnq\?ﬁ“

7 . ) ‘

n * Deced Timesheet Wag bhon e
) B

10)
1)

IDENTIFIED PROBLEMS AND RECOMMENDED ACTIONS

P ket 7500

) March 3, 2008
Qoc No.: CPS-Form-007 . Rev. 8B



Chernical

DAILY SITE SAFETY INSPECTION
CLAREMONT POLYCHEMICAL SUPERFUND SITE (Revised 082207)

DATE. G- 21-10

Check all areas, process systems, and equipment for general unsafe conditions.

This is to include but is not limited to the observation of

Feed Skids
POLYMER
CAUSTIC
POTASSIUM PERMANGANATE
HYDROCHLORIC ACID

Process Tanks

EQUALIZATION
TREATED WATER
REACTORS
CLARIFIERS

SAND FILTERS
CARBON VESSELS (liq)

Process Systems

INFLUENT

SLUDGE SETTLER
RECYCLE

AIR STRIPPER FEED
CARBON FEED
INJECTION

Floor and General Work Areas

SLIP, TRIP, & FALL HAZARDS

leaks, noise, abnormal function.

Pumps Valves  Tanks COMMENTS (include areas of leaks)
NMeT™
A
2N 1 CE
Valves Tanks COMMENTS (include areas of leaks)
v v Ot
4 v O,
v v oV,
VA 4 (o
i/ i vld
v V4 o'a
Pumps  Valves Tanks COMMENTS (include areas of leaks)
1 L o )2
i < Ol
7 v 814
Vv v X
V- v J
[V -V e

General Conditions and Comments

oarTez omn Tl iaoe. 15 PR

SHARP EDGES Non &
PINCH POINTS MOoALE
OTHER HAZARDS N Bal £
Air Compressor General Conditions and Comments
TANK _ )
AFTER COOLER Ot
AIR DRIER LIANE
MOTOR & COMPRESSOR
Air Stripper General Conditions and Comments
COLUMN Ok '
BLOWER & BELTS [8)4
CARBON VESSELS )74
Notes and Comments: B .
PLEOTIssLes From i G2U-10 & B30 To &' (o bm
PLaT LostT A Dha<e in) — LoCAL Ovenl LLAS
AE cTen - Power RESTORED o GvrounD o Lobm
PLapsT Oond bioe s Pete ON Hapip s :
T ™~ L N

Doc. No.: CPS-Form-009

August 22, 2007
Rev.: C



: AIR MONITORING LOG
CLAREMONT POLYCHEMICAL SUPERFUND SITE

Sémplef J_ VanclZsioon Date Q.21- D

Calibration Standard(s) - lbmp'o,\n AT ROLPZNTLAENE
Post-cal Readings DZ.le PEOM N\ 0.0 FAOM

Location | Reading_ {ppm)
CONTROL ROOM ’
|Laboratory ' D (O
Bathroom b.o
QOffice 2 (0
PLANT
InﬂuentAreal o0
Sludge Storage Area O.0
Sand Filter Area D0
Air Compressor Area 0.0
: Sludge Press Area 1)
EXTERIOR '
Storage Tanks O.0
Upper (South West) Lot DO
Lower {South East) Lot OO
Air Stripper Area OO0
Back (North) 50
. leac vessELs - -
#1 Influent [oYw,
#1 Effluent 0-O
#2 Influent , OA—
#2 Effient O

r’}‘

Comments; i wos Gl bf’c:e:l'&n D2 MDA 11‘739‘4_5_\_%‘_]5_[&
Mo pledogl , NN Mg By AN M. Tecud IO -

DDE DI AN NOS DUT =g NE .

March 3, 2008
Rev. B

Doc. No.: CPS-Form-006



"800 '€ YdIew
P LO-wLO4-SdD TON 20Q

A /
,\\\ N,
Pl \
AR __
N = : T A0NOYD D auvHOM
_ifvvd?.nu.—. \ T ) ] .\J. ‘ - |
TSR N WY [T XK ISR ACTSPOTS(D| NOSHOVE S STAvVr
N\
. A vV .
Y4 AACS, Tl =3 >X) V| oWV S uaiad
‘ . , N v 1
| . Nosvad | 1n0 |~ NOSYIY | N[ JUNLYNDIS _ JNYN _
=1z~ +3lva 133HS NI NOIS I3A0TdW3 O—<w

NNy - JUS ANNIATANS TVOINTHOATOd INOWIHVIOD



DAILY QUALITY CONTROL REPORT
O&M OF GROUNDWATER TREATMENT SYSTEM
CLAREMONT POLYCHEMICAL TREATMENT SYSTEM
OLD BETHPAGE, NEW YORK
Contract No. W912 DQ-07-D-0044-0001

Day: Tuesday
Date: 09-28-10

Weather Forecast (am): Raining, warm, and humid. Temps are to range from 71-75-64°F. Winds
are 19-20 mph from SSE-south. Relative humidity is 85-90% with high winds and t-storms
expected.

Total Volume Processed for Day 573,986 gallons

Operating Hours: 24:00 hrs Total Downtime: 00:00 hrs,

Reason for Downtime:
No downtime required

Significant Operational Problems:
Problems with start up of GACF P2

Corrective Maintenance Performed:

Tightened MMC connections for GACF P2. Back on-line.
Landscaping tasks

Motor amp load readings

Verbal/Written Instruction from Government Personnel:
No new instructions received

Inspections Performed and Results:
Site safety inspection was completed with no new issues found.

Record of any tests performed, samples taken, and personnel involved:
Motor amp load readings were recorded

Available Analytical Results
No new data received,

Calibration Procedures Performed:
No calibrations required

General Remarks:

The plant continues to run steady. Plant effluent flow for the period averaged 390+ gpm. Flow out
of the plant remains full open but pumps continue to underperform. IW levels were also stable.
JSJ continues with the outdoor work and end of the month documentation.

James Jackson (JSJ) and Peter Takach (PET) were on site.



Ty LT )
Tm deLL'M

Plant Manager Signature: Peter Takach, September 29, 2010

Attachments:
Daily Operating Log
Daily Activities Summary Report
Daily Site Safety Inspection Log
Sign In Sheet

CC: SAIC Program Manager
USACE Project Manager
File



Table 8-2 - DAILY OPERATING LOG (Revised 1-21-10}

Operator: ¢} ~ ) ACILSDN Day. 1 UES, (Ja L4 DateCA-2.5 ~1 D Time: {3005
PLANT INFLUENT FLOW {GPAM) PLANT EFFLUENT FLOW (GPM)
TRAIN 1 TRAIN 2 TOTAL ‘PUMP SYPHON METER (X 10,000) GALs
1&G P 312, >4) [&] AT ALY
Extraction Signet TOTAL EXTRACTED GALLONS ( HMI - Fiow Data) “Motor System
Wells Flow Meter {12:00 am to 12:00 am) Amp Operating
. Total Volume T-1 T2 T-3 T4 Load Hours
EW-1 BzaL ol [IMEURD S . 1€.3 [ 632D |
EW-2 22z | §71QuD | N\ N >~ 120 1 59060
EW-3 ZUbTEH 190 DH0 ~ N . W] 14y
Injection Water Level | Signet Meter | Signet Meter JObservations and Commenis